STEERING FOR KYMCO MXU 300 4T EURO II

STEERING for Kymco MXU 300 4T EURO II
(1)
(1)  53200-LBA7-E00
COLUMN STEERING
(2)
(2)  53250-LBA7-900
COLLAR STEM BOTTOM
(3)
(3)  53251-LCA5-E00
HOLDER STEM STEERING
(4)
(4)  53252-LBA7-900
CLAMPER STEM HOLDER
(5)
(5)  53254-LBA7-900
SLEEVE STEM
(6)
(6)  53700-LCA5-E00
ROD ASSY STEERING
(7)
(7)  53701-LCA5-E00
ROD COMP STEERING
(8)
(8)  53702-LLB1-900
JOINT RIGHT BALL
(9)
(9)  53703-LLB1-900
JOINT LEFT BALL
(10)
(10)  90305-MAA1-004-SY
NUT CAP (M14)
(11)
(11)  94001-LLB1-800
NUT HEX (M10)
(12)
(12)  94001-LLB1-900
NUT HEX (M10)
(13)
(13)  94012-LLB1-900
NUT CASTEL (M10)
(14)
(14)  94101-10800
WASHER PLAIN (1,48X10,78X21,84)
(15)
(15)  94201-25300
PIN SPLIT (2,5X30MM)
(16)
(16)  94201-30250
PIN SPLIT (3X25MM)
(17)
(17)  95801-08060-06
BOLT FLANGE (M08X60)(BLACK)
Part number Description
# 1
53200-LBA7-E00
COLUMN STEERING
# 2
53250-LBA7-900
COLLAR STEM BOTTOM
# 3
53251-LCA5-E00
HOLDER STEM STEERING
# 4
53252-LBA7-900
CLAMPER STEM HOLDER
# 5
53254-LBA7-900
SLEEVE STEM
# 6
53700-LCA5-E00
ROD ASSY STEERING
# 7
53701-LCA5-E00
ROD COMP STEERING
# 8
53702-LLB1-900
JOINT RIGHT BALL
# 9
53703-LLB1-900
JOINT LEFT BALL
# 10
90305-MAA1-004-SY
NUT CAP (M14)
# 11
94001-LLB1-800
NUT HEX (M10)
# 12
94001-LLB1-900
NUT HEX (M10)
# 13
94012-LLB1-900
NUT CASTEL (M10)
# 14
94101-10800
WASHER PLAIN (1, 48X10, 78X21, 84)
# 15
94201-25300
PIN SPLIT (2, 5X30MM)
# 16
94201-30250
PIN SPLIT (3X25MM)
# 17
95801-08060-06
BOLT FLANGE (M08X60)(BLACK)
Here are all the parts relating to the STEERING of your MXU MXU 300 4T EURO II. These are all genuine parts to assure you the best possible repair which will last.
Genuine parts for Kymco MXU 300 4T EURO II
We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies. More infos...